i =

1f3
AAE ﬁ i 1JB":‘_\ “EJ

HE—

LIS GHALMERS
" x1-1/2" CH Bolts

R |
— 12 w
i ol
P = ; : : 1
£@ @ o
"BTIENH, i 1o

! | |

819W ALLIS CHALMERS
{2) /16" x 3" #3 PH Bolt
Landside is offset 1/2"

The B19W-868W back
plate/wear pad assem-
biy can be used to re-

place the older 819W on .. — - - M
387, 320 and 392 series [ ST T
plows, i R
¥ ! 111
1<z i
J i
— B
g68W ALLIS CHAELMERS

{2) 2-1/2" x 1-1/2" CH Bolts

! [

12 o

: T000W
(1) 378" x 1-1/2" #3 PH Bott
(1) 5/8" x 2-1/2" #3 PH Bot
(1) 1/2" x 3" #3 PH Bolt
{1) 718" x 1-3/4” #3 PH Boit

13

= 3.._? -
1 & “?x
21 177" &
L_ '0 ;

979W JOHN D ﬁl
(2)-112" x
Use with 3 ee!

300W JOHN DEEFIE HEEL
{1)-1/2"x1-1/2" BHCH,{1)- 7/1€" x 2" RHCH

—

)
&
B}

ST s
eGP T e R £+

A47716W JOHN DEERE
(1) 58" x 2" #3PH"
{1) 5/8" x 3" #3 PH

oo
N
a |
T

AT

862W JOHN DEERE METRIC WEAR PAD
OQEM# AZ7862
(1) 5/8" x 2" 43 PH
(1) 5/8" x 3" #3 PH

1734

/ b 45 1167 —+
ey @ /]

,:r,. 5
f" b_‘}‘" 11.4 2-3'/ J

s e 9154’15 -—----—-—|
493W JOHN DEERE
(2)1/2" x2-1/2" 43 PH
Use with 262W

The 483-262 back
plate/wear pad
assembly can be
used to replace
the older 146W
front, 979 rear
landside. Use the
493/262 for front

|| BT —e I

P & rear both.
@ :
rlei1i2 - Uz
2. —F
BRTS

262W JOHN DEERE

{1}7/16° x 1-1/2" RHCH, (1) 7/16” x 2" RHCH

Use with 493W




Wiese Landside Dimensions

FORD

. LT |
r 9-718" / . 0@ ’§(9 d e
= = ]
g @ 2—1 5'1 e
L Clrayq o i
X 90 601W FORD

4} \x1-1/2” RHCH, (1) 7/16” x 2” RHCH
(1)578” x 3" #3 PH, (2) 5/8” x 2-1/2" #3 PH

374"

D
1-1/
Te——E Y A—

.\6‘,18"

9 600W FORD

x 1¥1/2” RHCH, (1) 7/16” x 2" RHCH
(1)5/8” x 3" #3 PH

(1y7/16”

e 13"
8" ——"mr;) 171-{%24 183
o T : )
] 3-3/8" TB

21/2" l PR TT St —

a2

R

981W FORD
(1)7/16"” x 2" RHCH
(1)5/8" x 3" #3 PH, (2) 5/8” x 2-1/2" #3 PH

e 7-1/4" i
¥
1-1/8"
1® 5

@ o
W T

2-3/8"

he——4-1{2"—>

I 9-1/4

980W FORD
(1)7/16" x 2” RHCH, (1)5/8" x 3" #3 PH

3jan W i The 59057/058 UVback .
F——«m plate/wear pad as-
[ A— sembly can be used to
; : replace the older 342
s &V front, 343 rear land-
) 3 @ | . .
1 p.2 , side by using the
I | 59057 /058UV for front
' -and rear both.
058 UV

(1) 7/16" x 1-1/2" CH, (1) 7/16” x 2" CH

Use with 59057 inner Plate
C

= oy A
- 3ol e l{f’L
2172
“I1-—ef.'_4" 11118 i M
1l ¥ |
— b if7s
l -—3-7/5:1——’ e
—7.5/8"
10-11116"
59057 I.H.

A-7/16" x11/2” CH (1), B - 1-1/4” Hole (1)
C-1/2" Hole (2)
Use with 068 UV Wear Pad

[ = L »
\“343W ILH.
( /16” x 1-1/2" CH

a2-1 145

—C .
Q)\a 342W I H.
7/16” x 1-1/2" CH




Wiese Landside Dimensions

9-3/4" The 475W /058 UV

2314 1 I back plate/wear pad Lo — -
T o\'(\giﬂ o assembly may be i
D ; used to repiace the r £ ,
“"c’:’ older 002w front and ] | o ®
003W rear iandside. #izr @ * '
+ &> 184W LH. B
() 7/@)X3-1/2" CH, (1) 7/16” x 2° GH s e T
0s8 uv

(2) 7/16” x 1-1/2" CH
Use with 475W Inner Plate

o el OLIVER/WHITE
%6—114”&—'—\-3 :
= n It5
b B (4" — s | | T m e T
a o o 5.7/8" & L g el
\uozw M.F. ‘| —5-172"
(1) 7/16” x 7-1/2" CH, (1) 7/16”" x 2” CH o
(1)5/8" x 3" #3 PH A z-:iw o
" 1
270W OLIVER [offset]
6 (2) 7/16" x 1-1/2" RHCH, (1) 7/16" X 2" RHCH
15-3 (1) 5/8” X 3" #3 PH, (1) 5/8” Hex Jam Nut
12318 = m—uzqr
/ \'\(\ =N 270W-A OLIVER [offset]
—<9.3/4" 312" 4_. D A Holes A & B are punched to accomodate a
/""5“’ ETe) l4 l o R 1" 5/8” #3 bolt
; 1 —C  — 1 ¥ (1) 5/8" x 3", (1) 5/8" x 2-1/2" & (1) 5/8" x 2"
. gl ‘ #3 PH bolt
ol 1) 716" x 2" RHCH & (1) 5/8” Jam Nut
(1} ?/16:) X 1-1/2”, (1) 7/167) x 2” CH ( ) X ( ) u
(1)5/8” x 3", (2)5/8" x 2-1/2” #3 PH & T
— 4.3/32" —t 1-19/32"
= o i 5
e b 4-5/16" —] J
o 4
2‘713"
b T
16-7/16" 379 INNERPLATE
f (1)5/8” x3”P.H.
f S T@B (MH1/2"x2-1/2” P.H.
& @{ & %— c (1)1/2”x1-3/4"P.H.
B 2:9/18" 3 2.530" .
i Y A T wller- e
f ——s118° — : f
l—-‘&ms" r 10 —
11-5/8" T
1513116 _
475W M.F. & 4_“4,,@ i
A-5/8" x 3" PH, B - (1) 7/16" x 2" PH _ l
C-7N16" x 2-1/2" PH, D - 1/2" Hole

Use with 058 UV Wear Pad
in combination to replace the one piece cast 919 WEAR PAD

OEM part No.'s 475153M1 & 475183M1 (2)5/8"x2-1/2"P.H.




Wiese Landside Dimensions

/ 2! T— 4.3;4--—I
‘A ?—
4-7i8" —= ~r
(G fioe]
rEyr :
4253W INNER PLATE
(A) 5/8” x 3” PH, (B) 7/16" x 1-1/2" CH
142"
m Barer
i‘ ]
1_1:2 =
: 1142
2L

(1}7/16" x 1-3/4" PH, (1) 7/16" x2-1/2" PH

MINNEAPOLIS MOLINE

NSty L ii—

4256W WEAR PAD

|,42-1I-|-4

J 1:';5——4-3;4"—_1
), &
;_—— 4-718" ——i <
ﬁ 7ie" 1:@1'3’ al
14312
 4253WINNER PLATE

(A)5/8"x3”PH, (B) 7/16” x 1-1/2” CH

T R T
A i 4-314 ,__.‘
&) &
13!4&«)‘5 =
o -
1+ 14|

12"

WIL-RICH

(1)7/16” x 1-3/4” PH, (1) 7/16" x2-1/2” PH

20036W WIL-RICH
(1) 5/8” x 3” Plowbolt

12"
P d—ses oy o
T 1 s {
LT ;
p—r—d j o
112" =
i 1 112 N
hiall J

— 5-7!3 e

4256W WEAR PAD

MELROE

- 197 o
] ' o
D Q
Iw 2-718"» : Cc

819W ALLIS CHALMERS

(2)5/8" x 3" #3 PH Bolt
Landside is offset 1/2”
1__13"
ViV SN
! 15/18" |
je

p—r‘—-
: 112"
11/2" i
(e |
[~ 15/i¢"
r

: 4

-

868 ALLIS CHALMERS
(2) 1/2" x 1-1/2” CH bolts
(For 819W Landside Plate)

o 412" e
o
=
-2

§5-7/8"

847 MELROE
{General Purpose)
(1)7/16"x 2" PH
(1)7/16"x 2-1/2” PH

10" i
R 77 o SR
® i
- NS 13
313116" 372"

Tray .

) 2178 J I Q—g--d
3 | :
- 14-1/2"

6000W MELROE INNER PLATE -
(1) 7/16” x 1-3/4” PH Bolt
(2) 1/2” x 3-1/2" PH Bolt




